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1. Exterior (D708) 
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Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D7081614 COVER:REAR 1 101 04513008N TAPPING SCREW - M3X8

2 D6162281 COVER:SURFACE OF PAPER SENSOR:GRAY 9 102 04503008N TAPPING SCREW - M3X8

3 D6161711 COVER:UPPER 1 103 04543006Q TAPPING SCREW - M3X6

4 54472681 SNAP RING 1 104 08050089 RETAINING RING - M4

5 B4712331 STOPPER 1

6 AG070514 MAGNET CATCH 2

7 D6162321 COVER:OPEN AND CLOSE:LOWER 1

8 B4712324 FRONT GUIDE 1

9 B4712323 REAR GUIDE 1

10 D6161511 COVER:FRONT 1

11 D6167851 DECAL:MISFEED REMOVAL 1

12 D6167810 DECAL:BIN DISPLAY 1

13 B4716214 FRONT SIDE PLATE 1

14 D7086212 GUIDE PLATE:COUPLING:LEFT 1

15 D7086216 GUIDE PLATE:COUPLING:RIGHT 1

16 D7086222 EXCHANGE POWL:COUPLING 1

17 A4582251 CUSHION - BIN SOLENOID LEVER 1

18 B4716215 TENSION SPRING 1

19 B4716213 INNER SIDE PLATE 1

20 D6166111 TRAY 9

21 D6162322 COVER:OPEN AND CLOSE:UPPER 1

1. Exterior (D708)
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2. Paper Exit Section 1 (D708) 



 

5

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 G5182262 ACTUATOR - PAPER SENSOR 5 101 04513006N TAPPING SCREW - 3X6

2 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 11 102 04503008N TAPPING SCREW - M3X8

3 G5181236 CUSHION - 0.5MM 1 103 04543006Q TAPPING SCREW - M3X6

4 B4711131 UPPER STAY 1 104 11050328 HARNESS CLAMP - ES-0505

5 B4711135 SHEET - COVER 1 105 11050623 CLAMP - LBWS-0206S-V0

6 B7622611 DISCHARGE BRUSH:L=346:12.5MM 6

7 G5181237 SHEET - SHIELDING PLATE 1

8 B7623337 COMPRESSION SPRING:DRIVEN 20

9 B3522205 BUSHING - DRIVEN ROLLER 10

10 AF022097 DRIVEN ROLLER 5

11 G5182291 CUSHION - GUIDE PLATE 10

12 G5182212 GUIDE PLATE 5

13 D6165460 HARNESS:3BIN:SURFACE OF PAPER SENSOR:CONNECTING 4

14 AW010124 PHOTO REFIECTION SENSOR:GP2A200LCS0F 5

15 G8350801 TENSION SPRING:TRANSPORT:FEELER:0.07N 5

16 G5182272 TRANSPORT ACTUATOR 5

17 G3122114 DRIVEN ROLLER - 23MM 5

18 AA080232 BUSHING - M4 10

19 D6165440 HARNESS:1BIN:SURFACE OF PAPER SENSOR:CONNECTING 1

2. Paper Exit Section 1 (D708)
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3. Paper Exit Section 2 (D708) 
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Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 G5182262 ACTUATOR - PAPER SENSOR 4 101 04513006N TAPPING SCREW - 3X6

2 G5182291 CUSHION - GUIDE PLATE 8 102 04503008N TAPPING SCREW - M3X8

3 G5182212 GUIDE PLATE 4 103 03130030N PAN HEAD SCREW:M3X3

4 AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 4 104 11050326 LOCKING SUPPORT

5 AW010124 PHOTO REFIECTION SENSOR:GP2A200LCS0F 4 105 11050623 CLAMP - LBWS-0206S-V0

6 D6165450 HARNESS:2BIN:SURFACE OF PAPER SENSOR:CONNECTING 4 106 04543006Q TAPPING SCREW - M3X6

7 B7622611 DISCHARGE BRUSH:L=346:12.5MM 4

8 G3122114 DRIVEN ROLLER - 23MM 4

9 AA080232 BUSHING - M4 8

10 B7623337 COMPRESSION SPRING:DRIVEN 8

11 D6162710 DC SOLENOID:EXIT:ASS'Y 9

12 D6165425 HARNESS:SOLENOID 1

13 D7085405 HARNESS:SENSOR:UPPER 1

14 B7621125 CUSHION:COVER:REAR 4

15 D7085415 HARNESS:SENSOR:LOWER 1

16 D6165550 HARNESS:INTERFACE 1

17 D7085100 PCB:MAIN CONTROL:ASS'Y 1

3. Paper Exit Section 2 (D708)
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4. Paper Exit Section 3 (D708) 
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Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 B3864152 STEPPER MOTOR:TRANSPORT:ASS'Y 1 101 04513006N TAPPING SCREW - 3X6

2 B4712511 STEPPER MOTOR BRACKET 1 102 04543006Q TAPPING SCREW - M3X6

3 AB030639 TIMING PULLEY - T26 S2M 5 103 08050089 RETAINING RING - M4

4 50530447 BUSHING - 6MM 31 104 09514006P SCREW:POLISHED ROUND:M4X6

5 B4712115 TIMING PULLEY - 28TS2M 8 105 11050487 HARNESS CLAMP

6 AA060802 TENSION SPRING 8 106 11050623 CLAMP - LBWS-0206S-V0

7 AF020477 TRANSPORT ROLLER 5 107 03130050N PHILIPS PAN HEAD SCREW - M3X5

8 A5481317 LEVER CUSHION 8

9 G5662411 POLARIZATION POWL:EXIT 8

10 54472681 SNAP RING 14

11 B4711155 MIDDLE STAY 1

12 AF020478 EXIT ROLLER 9

13 B4711145 LOWER GUIDE STAY 1

14 B4711141 LOWER STAY 1

15 D7081165 BRACKET:COUPLING:FRONT 1

16 B4711162 REAR GUIDE BRACKET 1

17 D7081161 BRACKET:COUPLING:REAR 1

18 D7081111 SIDE PLATE:FRONT 1

19 D7081125 SIDE PLATE:REAR:ASS'Y 1

20 D7082811 LEVER:EXCHANGE POWL 1

21 B4712531 TIMING BELT 1

22 AA043531 TIMING BELT - B40S2M144 1

23 A5482139 PULLEY 4

24 B4712256 TENSION SPRING - 4.2N 1

25 B3121615 TENSION ROLLER 4

26 AA143790 SCREW:CONTACT POINT 1

27 B4712160 TIGHTENER BRACKET 1

28 AB030699 TIMING PULLEY - T57 T28 S2M 1

29 B7622515 HEAT SINK:DRIVE 1

30 D7085435 HARNESS:MOTOR:CONNECTING 1

4. Paper Exit Section 3 (D708)
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5. Decal and Document (D708) 
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Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D6167851 DECAL:MISFEED REMOVAL 1

2 D6167810 DECAL:BIN DISPLAY 1

5. Decal and Document (D708)
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Part No. Description Part No. Description

A4582251 CUSHION - BIN SOLENOID LEVER 3 - 17 B4712511 STEPPER MOTOR BRACKET 9 - 2

A5481317 LEVER CUSHION 9 - 8 B4712531 TIMING BELT 9 - 21

A5482139 PULLEY 9 - 23 B4716213 INNER SIDE PLATE 3 - 19

AA043531 TIMING BELT - B40S2M144 9 - 22 B4716214 FRONT SIDE PLATE 3 - 13

AA060802 TENSION SPRING 9 - 6 B4716215 TENSION SPRING 3 - 18

AA080232 BUSHING - M4 7 - 9 B7621125 CUSHION:COVER:REAR 7 - 14

AA080232 BUSHING - M4 5 - 18 B7622515 HEAT SINK:DRIVE 9 - 29

AA143790 SCREW:CONTACT POINT 9 - 26 B7622611 DISCHARGE BRUSH:L=346:12.5MM 5 - 6

AB030639 TIMING PULLEY - T26 S2M 9 - 3 B7622611 DISCHARGE BRUSH:L=346:12.5MM 7 - 7

AB030699 TIMING PULLEY - T57 T28 S2M 9 - 28 B7623337 COMPRESSION SPRING:DRIVEN 5 - 8

AF020477 TRANSPORT ROLLER 9 - 7 B7623337 COMPRESSION SPRING:DRIVEN 7 - 10

AF020478 EXIT ROLLER 9 - 12 D6161511 COVER:FRONT 3 - 10

AF022097 DRIVEN ROLLER 5 - 10 D6161711 COVER:UPPER 3 - 3

AG070514 MAGNET CATCH 3 - 6 D6162281 COVER:SURFACE OF PAPER SENSOR:GRAY 3 - 2

AW010124 PHOTO REFIECTION SENSOR:GP2A200LCS0F 7 - 5 D6162321 COVER:OPEN AND CLOSE:LOWER 3 - 7

AW010124 PHOTO REFIECTION SENSOR:GP2A200LCS0F 5 - 14 D6162322 COVER:OPEN AND CLOSE:UPPER 3 - 21

AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 5 - 2 D6162710 DC SOLENOID:EXIT:ASS'Y 7 - 11

AW020156 PHOTOINTERRUPTOR:EE-SX4235A-P2 7 - 4 D6165425 HARNESS:SOLENOID 7 - 12

B3121615 TENSION ROLLER 9 - 25 D6165440 HARNESS:1BIN:SURFACE OF PAPER SENSOR:CONNECTING 5 - 19

B3522205 BUSHING - DRIVEN ROLLER 5 - 9 D6165450 HARNESS:2BIN:SURFACE OF PAPER SENSOR:CONNECTING 7 - 6

B3864152 STEPPER MOTOR:TRANSPORT:ASS'Y 9 - 1 D6165460 HARNESS:3BIN:SURFACE OF PAPER SENSOR:CONNECTING 5 - 13

B4711131 UPPER STAY 5 - 4 D6165550 HARNESS:INTERFACE 7 - 16

B4711135 SHEET - COVER 5 - 5 D6166111 TRAY 3 - 20

B4711141 LOWER STAY 9 - 14 D6167810 DECAL:BIN DISPLAY 11 - 2

B4711145 LOWER GUIDE STAY 9 - 13 D6167810 DECAL:BIN DISPLAY 3 - 12

B4711155 MIDDLE STAY 9 - 11 D6167851 DECAL:MISFEED REMOVAL 11 - 1

B4711162 REAR GUIDE BRACKET 9 - 16 D6167851 DECAL:MISFEED REMOVAL 3 - 11

B4712115 TIMING PULLEY - 28TS2M 9 - 5 D7081111 SIDE PLATE:FRONT 9 - 18

B4712160 TIGHTENER BRACKET 9 - 27 D7081125 SIDE PLATE:REAR:ASS'Y 9 - 19

B4712256 TENSION SPRING - 4.2N 9 - 24 D7081161 BRACKET:COUPLING:REAR 9 - 17

B4712323 REAR GUIDE 3 - 9 D7081165 BRACKET:COUPLING:FRONT 9 - 15

B4712324 FRONT GUIDE 3 - 8 D7081614 COVER:REAR 3 - 1

B4712331 STOPPER 3 - 5 D7082811 LEVER:EXCHANGE POWL 9 - 20

Parts Index
Page and

Index No.

Page and

Index No.
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Part No. Description Part No. Description

D7085100 PCB:MAIN CONTROL:ASS'Y 7 - 17 03130030N PAN HEAD SCREW:M3X3 7 - 103

D7085405 HARNESS:SENSOR:UPPER 7 - 13 03130050N PHILIPS PAN HEAD SCREW - M3X5 9 - 107

D7085415 HARNESS:SENSOR:LOWER 7 - 15 04503008N TAPPING SCREW - M3X8 3 - 102

D7085435 HARNESS:MOTOR:CONNECTING 9 - 30 04503008N TAPPING SCREW - M3X8 5 - 102

D7086212 GUIDE PLATE:COUPLING:LEFT 3 - 14 04503008N TAPPING SCREW - M3X8 7 - 102

D7086216 GUIDE PLATE:COUPLING:RIGHT 3 - 15 04513006N TAPPING SCREW - 3X6 5 - 101

D7086222 EXCHANGE POWL:COUPLING 3 - 16 04513006N TAPPING SCREW - 3X6 7 - 101

G3122114 DRIVEN ROLLER - 23MM 7 - 8 04513006N TAPPING SCREW - 3X6 9 - 101

G3122114 DRIVEN ROLLER - 23MM 5 - 17 04513008N TAPPING SCREW - M3X8 3 - 101

G5181236 CUSHION - 0.5MM 5 - 3 04543006Q TAPPING SCREW - M3X6 9 - 102

G5181237 SHEET - SHIELDING PLATE 5 - 7 04543006Q TAPPING SCREW - M3X6 3 - 103

G5182212 GUIDE PLATE 7 - 3 04543006Q TAPPING SCREW - M3X6 5 - 103

G5182212 GUIDE PLATE 5 - 12 04543006Q TAPPING SCREW - M3X6 7 - 106

G5182262 ACTUATOR - PAPER SENSOR 5 - 1 08050089 RETAINING RING - M4 9 - 103

G5182262 ACTUATOR - PAPER SENSOR 7 - 1 08050089 RETAINING RING - M4 3 - 104

G5182272 TRANSPORT ACTUATOR 5 - 16 09514006P SCREW:POLISHED ROUND:M4X6 9 - 104

G5182291 CUSHION - GUIDE PLATE 7 - 2 11050326 LOCKING SUPPORT 7 - 104

G5182291 CUSHION - GUIDE PLATE 5 - 11 11050328 HARNESS CLAMP - ES-0505 5 - 104

G5662411 POLARIZATION POWL:EXIT 9 - 9 11050487 HARNESS CLAMP 9 - 105

G8350801 TENSION SPRING:TRANSPORT:FEELER:0.07N 5 - 15 11050623 CLAMP - LBWS-0206S-V0 5 - 105

11050623 CLAMP - LBWS-0206S-V0 7 - 105

11050623 CLAMP - LBWS-0206S-V0 9 - 106

50530447 BUSHING - 6MM 9 - 4

54472681 SNAP RING 3 - 4

54472681 SNAP RING 9 - 10

Page and

Index No.
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Index No.
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